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Zhejiang Light Industrial Products Inspection and Research Institute
National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)

Test report

Number:W202010885E
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Name of Customer

XTAMEN MIAO XING TECHNOLOGY CO., LTD. Address

Floor 5, WORKSHOP 4, 333 TONGFU
ROAD, TONGAN DISTRICT, XTAMENG CITY

Floor 5, WORKSHOP 4, 333 TONGFU

Art. No.: ——

Category of safety specification: ———

Manufacturer XIAMEN MIAO XING TECHNOLOGY CO., LTD. Address
ROAD, TONGAN DISTRICT, XIAMENG CITY
Name of sample: KN95 Face Masks
Characteristics of sample: White
Trademark of sample: ——
Sample Specification/model: ———
. . Level: KN95
information

Above—mentioned information by Customer-supplied

sample

The sent way of

Courier

Sample quantity

30 pieces

Sample

Receiving Date of

2020/04/25

Test Category

Entrusted inspection

Date of Testing

2020-04-26— 2020-04-29

RatingRequirements

GB 2626-2006

See the

Test Summary:

attached page for the results.

Remarks

The sample is not pretreated and the result is for reference
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Test report

Number:W202010885E page2/3
STANDARD
ITEM RESULT RATING
(KN95)
1. FILTER EFFICIENCY(SALT MEDIUM)
(GB 2626-2006 6.3)(%)
- =95.0 99.3 PASS
2. RESPIRATORY RESISTANCE
(GB 2626-2006 6.5 & 6.6)(Pa)
-INSPIRATORY RESISTANCE <350 124 PASS
-EXPIRATORY RESISTANCE <250 110 PASS
3. HEADBAND
(GB 2626-2006 6.11)
No breakage and
- =10N,hold on10s . PASS
slippage were observed

4. APPEARANCE
(GB 2626-2006 6.1 & 6.2)

Meet the requirements of

The appearance quality

- of 2 masks conforms to PASS
GB 2626-2006 standard
the standard
5.VISUAL FIELD BELOW MASK
(GB 2890-2009)(° )
- =60 80 PASS
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Number:W202010885E

Test report

Picture(s) of sample

—End of report—
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DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the results of
inspection, keeping the samples supplied by the entrusting party confidential and at the same time protecting the ownership of
the samples supplied.

2. The test report will be deemed invalid without signatures of the inspector/reviewer and authorized personnel, and the red
special inspection stamp of our organization.

3. The test report will be invalid if it is altered. Copies of the report are invalid without the red special inspection stamp of our
organization.

4. The test results shown in this report are applicable only to the samples provided by customers.

5. All the pages of the report are integral parts of the report. Our organization will not be responsible for any
misunderstanding or other results caused by using separate page(s) of the report.

6. If there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection
given by governmental administration departments, and dissent about the sample being tested or test results on the report

should be dealt with in accordance with national regulations.
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The Affiliated Inspection Centers
WL AE B L b o R S 5 e
Zhejiang Light Industrial ProductsinspectionandResearchlinstitute
Bl 2K 2 2R 7= i o e B A A oty T
National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)
k. WRLADUN LT X b 300 5 6 S5
Address: Building No.6, 300 XiaSha Road, Hangzhou, Zhejiang

I % 5 7 it Jo R M B A B - (IR

Natlonal Center for Quality Supervision Inspection of Furniture(Zhejiang)

WL BN L4 X B R E RO

Zhejiang Center of Quality Test for Indoor Safety and Furniture Products

Hidik: WHLABUNTTRPIX RIEEES 8 1 5 RERERE 4 5%

Address: Building 4 LiangZhu University Science and Technology Park, No.1,
JingYi Rd, Yuhang District, Hangzhou, Zhejiang

WL B T s b i A s ol
Zhejiang Center of Quality Test for Light Industry and Hardware Products
WA R E F T A6 O
Zhejiang Center of Quality Test for Sports Products
Mtk WL BTN T PEIXCOR H 1L 222 5 3 Sk
W LA BN T RITX RIEEHES — 8 1 5 RE K FRHHIE 3 5%

Address: No. 222 Tianmushan Rd., Hangzhou, Zhejiang

Building 3 LiangZhu University Science and Technology Park, No.1,

JingYi Rd., Hangzhou, Zhejiang

B B L™ i M B I A D
National Center for Quality Supervision Inspection of Lock(Zhejiang)

WA B 72 i i AR S O
Zhejiang Center of Quality Test for Lock Products

Hiuhik: WL AT T % 24 5
Address: No. 24 Tangmiao Rd., Hangzhou, Zhejiang

Bt & 5. 0571-85122669
Telephone: 0571-85122669

E-Mail: 1137907994@qg.com

B Z L iE: 0571-89009556
Telephone: 0571-89009556

E-Mail: 2047699564@qg.com

e R HLIE: 0571-89001107
Telephone: 0571-89001107

E-Mail: wujtest@126.com

Bk R L1 0571-85027738
Telephone: 0571-85027738

E-Mail: Locktest@126.com
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WAk 4552 B/ A5 A i) . hittp://www. zjttj.cn:807
Online Business-Reception/Report Inquires: http:// www.zjttj.cn:807

HVRHLIE: 0571-85023552
Complaint Tel: 0571-85023552
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